DFSO0STTE 4 H = Kl
DF50STT PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

01|




ZNFI¥#3 (Power Mechanism)

.

F #t = P X & W R L H W H=E B
No. Code name Chinese Description 0ty $

1 01010055 KL (50CC) Engine 1

2 01030003 i 2% (PD20J) Carbureter 1

3 03030771 JG R Ue i Rear Interior fender 1

4 02011353 NIVALEE Engine Hanger 1

5 02011350 & 1R Engine connection Board 1

6 02011352 SRR Rear fork connection 1

7 190045 g AR Filter Element 1

8 01040003 TUEAR Air Filter 1

9 02011351 ER s Rear Fork (Left) 1

10 | 02011221 IR SR Air filter Bracket

11 02010040 ) 254 73, Hmm Engine Hanger Bushing L: 73.5mm | 1|

Parand

55

2




A/BEZ X A/B Cover assembly

FF T = B X # R xR X EA M HE BN
NO. Code name Chinese Description 0ty $

1 139200001 AE Cover A 1

2 | 139200002 BE Cover B 1

3 139200003 W 2 Fan cover 1

4 | 139200004 B! Ring 1

5 139030011 7N FRE =5 TH R AEME X 12 Hexagon bolt M6x12 2

6 139190014 7N FH T =5 TH B FEM6 X 25 Hexagon bolt M6x25 2

7 | 139190013 i H D6 Clip®6 2

8 139200005 2840 Lock cord 1

9 | 139010011 [ 24T ST4. 8 X 16 Self tapping screw ST4.8x16 2

10 | 139200006 H BRETST3. 8X 16 Self tapping screw ST3.8x16 2

11 | 139200007 WAE LR Clip 1

12 | 139200008 WA Chain modulator cover 1

13 139200009 K BB Sk Plug of fan cover 1

Parand

B3I




SEILEZRK Cyli

nder head cover assembly

F #t = B X & R xR X B W HE B
NO. Code name Chinese Description 0'ty $
1 139210001 7 FH T =5 TH EFEM6 X 40 Hexagon bolt M6x40 2
2 | 139210002 | Tk CELANDO Cylinder head cover 1 ]
3 139210003 i =k ml_’ﬁ’é‘ ek Snorkel fitting cylinder head cover| 1
4 139210004 T 3k 5 25 45t el Gasket, cylinder head cover 1
5 139210005 TS B Ventilate plate washer 1| | e
6 | 139210006 BB Ventilate plate =
7 139210007 H T@IQ?%TSTB 8 X Self tapping screw ST3.8x8 4
8 139210008 TSk 258 i tik Valve in pipe 1
9 139210009 +F Clip 1
10 139210010 +F Clip 1
11 | 139210011 | Adikas (kAN &k | Cylinder head cover assembly 1 -

¥4



SEkEm— Cylinder head assembly 1

18 25 24 16 17 23 21 28 19_11‘""

F T = P X &R ER HE BH
NO. Code name Chinese Description 0ty $
1 139220001 7N 18 2 T R RN T Hexagon nut M7 4

2 | 139220002 S DT X 14 Washer ®7X 14 4

3 139220003 ST REE R Retainer, valve rocker 1

4 139220004 SITRRE Arm, Valve rocker 2

5 139220005 ST ERAT Screw, lappet adjusting 2

6 139220006 B KB REMS Lock nut 2

7 139220007 AR In valve rocker axis 1

8 139220008 HEA T TR ol Out valve rocker axis 1

9 | 139220009 % 4l Camshaf't 1 e
10 | 139220010 EN D8X 14 pin®8X14 2

11 | 139220011 7N FH T =2 TH BEAEM6 X 85 Hexagon screw M6 X85 2

12 | 139220012 b Tl Heat insulation plate 1

13 139220013 o A T4 Mat of heat insulation 1

14 |2.20.01.12. 13001 Sk Cylinder head 1 -
15 | 139220015 A Exit valve 1

16 | 139220016 AR Valve spring big 2

17 139220017 SARN:S Valve spring small 2

18 | 139220018 ARk Cotter, valve 4

19 | 139220019 HERT TS R EF AR Spring holding 1

20 | 139220020 A In valve 1

21 139220021 HRTeE In valve leader 1

22 139220022 HR1S% Out valve leader 1

A |2.20.01 11.99001 | LR CRIRANAD Cylinder head assembly 1

B 139000001 [l A R R Camshaft seat assembly 1

Parand

5 I



SEIkE = Cylinder head assembly 2

18 25 24 17 23 21 28 19|11

F t = P X & W R L HZ W H= B
NO. Code name Chinese Description 0ty $

23 | 139220023 AT 0il seals 2

24 139220024 Y] Washer 2 || e
25 139220025 SARE: S8 Retainer, valve spring 2

26 139220026 XL ZAEM6 X 32 Bolt stud M6X32 2

27 | 139220027 BUEKBEAEME X 65 Bolt stud M6X65 2

28 139220028 SKITSFFOFIE Valve leader o— ring 2 || e
29 | 1.20.01.12. 15000 AT L3 Cylinder head washer 1

30 | 139220010 BERTORFR A% In valve holding 1

31 139220030 KAvZE Spark plug 1

Parand

6 I




phih, SELEAL Crankshaft, Cylinder assembly

19— ——
A

21 —{ : i
»—1 (P99 Y
16 16 16 10 14

F #t = B3 # R R X B MW = B
NO. Code name Chinese Description Q'ty [¥ $

1 | 1.20.02.12.03000 B Cylinder 1 ‘-

2 | 139230002 L (A0 B Gasket, cylinder 1

3 139230003 e SRS Chain adjuster 1

4 139230004 B S B R AR Chain adjuster washer 1

5 139220010 B DP8X 14 Pin ®8x14 2

6 | 139230005 RIS Adjuster spring 1| e

7 139230006 R A L ] o R B Nut of adjuster spring 1| e

8 139230007 Ji] i R ) 2 ] Washer of nut 1| | e

9 139230008 | /NAVEAZHIMEEMEX 1 8 Hexagon M6x18 2

10 | 139230009 S Guider 1

11 | 1.20.10.12. 03000 T FEAY Stopcock pin 1

12 | 1.20.10. 12. 01000 3 Stopcock 1

13 139230012 K& Clip 2

14

15

16

17 | 139230016 AT & Crankshaft comp. 1 e
18 139230017 ERBE S Cam chain 1

19 | 139230018 5K AT Cam chain tensioner 1

20 139230019 oK AT [ WE AL Cam chain tensioner bolt 1

21 139230020 0L D15.2X1.5 O -ring®15.2x1.5 1

A [1.20.10.12. 02000 HIENHE Piston ring combination 1

B 147000007 | 80CCIFIE MR Ciril. £4PED 80CC Piston assembly 1

Parand

o7

Pl



EiBER R Left cover assembly

j 2
FF H = P XX E R XX E M HE B
NO. Code name Chinese Description 0'ty $
1 | 139240001-1 feihigs Ok Left cover 1
2 | 139240002 JENA B B AT 4 Kick start lever assy 1
3 139010004 7N FH T =5 TH B FEM6 X 20 Hexagon bolt M6x20 1
4 139240003 7N FH1E 25 TH B AEM6 X 35 Hexagon bolt M6x35 8
5 139240004 240 Clip 1
6 | 139240005 FEC B il 2 Starting axis washer 1
7 | 139240006 SR Clip 1
8 | 139240007-1 fidm Ay Onk) Washer of left cover 1
8 139240007 il Washer of left cover 1
9 139220010 ENIAY D8X 14 Pin, dowel®8x 14 2
10 139240008 AWk IR Starter spring 1
11 | 139240009 AR Ldle gear 1
12 139240010 TR IRSE 2 Starting gear 1
13 139240011 B J e S5 Attrition spring 1
14 139240012 N ALSE = Sector gear bushing 1
15 | 139240013 R Vent pipe 1
16 | 139240014 H B HRETST3. 8X 16 Self-tapping screw ST3.8x16 1
17 | 139240015 Bk} E @ 35 Plastic washer®35 1

B8 I




IXZH4E Driving Wheel

F H = B XX # R R L HZ W H= )
NO. Code name Chinese Description Q'ty [¥ $
1 |L20.22.10.02002] i 729 17.7 30 Strap 729 17.7 30 1 ‘-
2 139250002 INFASKIEREM12 Hexagon nut M12 1
3 | 139250003 S D 12X 20 Washer®12x20 1
A |1.20.21.12. 01000 F s Driving wheel assembly 1 -
4 139250004 FEES R Driver shoe 1 E
5 139250005 F5h T e Initiative strap fan plate 1
6 | 139250006 FFike i Initiative gear plate 1
7 139250007 F AT E D20 X 38 Driver bushing®20x38 1
8 139250008 IR B 4 Glide drive plate 1
9 139250009 WahET roller 6
10 | 139250010 RHE R Brae board 1
11 139250011 FRS Y TEULGE Side parts of brae board 3

¥ 9 W




BN B AK

Driven Wheel assembly

F 4 i

/ 4 F
// iy /'/ F
i 4 y 4
s @ o g
O M . \‘.. .

A

Fr = B X F R R X FA MW W= BN
NO. Code name Chinese Description 0ty $

1 139020020 7N FVE S TR RIML0 Hexagon nut M10 1

2 | 139260001 NFIEERM27 X 1. 0 Hexagon nut M27x1.0 1

3 | 139260002 BA s ANE Clutch wrap 1

4 | 139260003 M) Bz i ke 4H Gear, countershaft assy 1

5 | 139260004 % Spring 1

6 139260005 s 55 Spring base 1

7 | 139260006 BN B e A Driven strap turntable 1

A | 139000003 B E B Driven wheel assembly 1 e

%10 7



BEIE L Start Motor

4

TRt

S
oo
-

0

FF H = &R KX &M W=
NO. Code name Chinese Description 0ty

1 139270001 B LA Motor unit, starter 1

2 | 139270002 0T &l O-ring 1

3 | 139270003 Sk lead 1

4 139010004 7 1 22 TH BB ARG X 20 Hexagon bolt M6x20 2

5 | 139270004 RSB ETM5 X 8 Cross bolt M5x8 1

6 | 139020012 FEE P D5 Spring washer®5 1

7 139270005 BB Clutch 1

8 | 139270006 HEDI2X9 Bushing®12x9 1

Yava

o1l W




HAEBHL Magneto

22—t = I

6—

—6

A

F H = & AR XX &M HE B
NO. Code name Chinese Description 0ty $

1 139280001 A KR Cooling fan 1

2 139280002 7N VR LT IR REMG X 18 Hexagon bolt M6x18 4

3 139020020 7N FHEZE TR BEM10 Hexagon nut M10 1

4 | 139280003 BEET O\ZRATIRD Magnetism crock 1 -

5 139280004 BB E O\ Winding assy 1

6 139010004 7N AV A TH IR FEME X 20 Hexagon bolt M6x20 1

7 139280005 N S I AEMS X 12 Bolt M5x12 2

8 | 139020012 PP D5 Spring washer 2

A 139280000 | WEHALEEL O\HAZH) Magnetor assemble 1 -

12 W



AEEFEE R

Crank case cover assy

9

10

10

10

12

|
F t = P X & W R X H W = B
NO. Code name Chinese Description 0ty $

1 139290001 A Cover L crankcase 1
2 139220010 ENEH DP8X 14 Pin, Dowel®8x14 2
3 139290002 GIRGIEZIN Gauge, oil level 1
4 139290003 O @ 18X 3 O-ringd18x3 1
5 139290004 VE T ) 55 Fuel strainer cover 1
6 139290005 O @30X 3 O - ring®30x%3 1
7 139290006 DIV DY) 5 Fuel strainer spring 1
8 139290007 JETH Fuel strainer 1
9 139290008 7N A E 24 THNEAEM6 X 85 Hexagon bolt M6x85 4
10 | 139290009 | 7NA7E=% [HIBE M6 X 100 Hexagon bolt M6x100 4
11 | 139290010 HE30X5X 14 Oil seals 30x5x14 1
12 139290011 LA s A Right crankcase gasket 1

13 T




HL;HZE 0il Pump

F H = B 3 &R IR =
NO. Code name Chinese Description 0'ty
1 139300001 ML ZE IR Bh4e Pump drive wheel 1
2 139160004 INAVE S RS BEM6 Hexagon nut M6 1
3 139010004 7 1 22 TH BB AEM6 X 20 Hexagon bolt M6x20 2
4 | 139190014 7N FAVE 25 TH R AEMG X 25 Hexagon bolt M6x25 1
5 | 139300002 ENIR P8X 11 Pin, Dowel®8x11 1
6 | 139300003 OFZFE @ 10 O-ring®10 2
7 139300005 + A AL SLMEETMA X 10 Cross bolt M4x10 3
8 | 139300006 IR B DA Oil pump pin 1
9 139300007 WL R i Oil pump cover 1
10 | 139300008 GIRGERRES Body, oil pump 1
11 139300009 N 5 Rotor, oil pump inner 1
12 | 139300010 HERR Oil pump axis 1
13 | 139300011 Gt Rotor, oil pump outer 1
A | 139000004 HLith 5 Oil Pump assembly 1 e

14 71




HHiEhFE R. Crank case

\

[

\ L ol

I [

N/
5

a
i, - \
‘Q ) !,,,/ 1
\t?
F H = LR IR = BN
NO. Code name Chinese Description 0ty $
1 139310001 A h A5 A Right crank case 1
2 139310002 | REIHLFZEATE D 10X 22 Bushing of engine suspend ® 1
3 139220010 ENAY D8 X 14 Pin, Dowel®8x 14 2
4 139310003 7N FH T S THTEAEMG X 45 Hexagon bolt M6x45 1
5 139310004 XKL BEFEMT X 168 Bolt, Stud M7x168 2
6 139310005 el kiR Y Washer of right crank case 1
7 139310006 XPERIE 14X 25 Bush®14x25 1

Yava

015




HEHENZE Gear chamber and cover

1::§

19

FF H = P XX E R xR X H W HE BN
NO. Code name Chinese Description 0'ty $

1 139150004 7N FH T =5 TH R FEM8 X 35 Hexagon bolt M8%35 5

2 | 139320001 7N AT 2L THMEFEMS X 40 Hexagon bolt M8x40 2

3 139320002 7N FH T 2 T R FEMB X 12 Hexagon bolt M8x12 2

4 139320003 vz Yo Paper washer 9

5 139320004 W EE Gear room cover 1 -

6 | 139320005 SELTES D 10X 20 Pin, dowel ®10x20 2

7 139320006 vife = m AU Gear room cover paper washer 1

8 | 139320007 Tt 2t Final Shaft 1

9 139320008 LIS Final Gear 1

10 | 139320009 IR layshaft assy 1

11 | 139320010 212X 20 Layshaft washer12x20 1

12 | 139320011 AR Clip spring 1

13 | 139320012 i At oil seals 1

14 | 139320013 Hh7K6004 Gearing 6004 1

15 | 139320014 Hh7K6201 Gearing 6201 2

16 | 139320015 NS (B ) Hexagon nut 1

17 | 139320016 A 2 B JUE AL Brake shoe pin 1

18 | 139320017 O ©8X 1.5 O-ring®8x1.5 1

19 | 139320018 N Input axis 1 e
20 | 139320019 Hh7K6203 Gearing 6203 1

%16 T



A BhEHFE L. Crank case

1

FF T = &R KX Z M e B
NO. Code name Chinese Description 0ty $

1 139330001 KK HZAEMT X 176 Bolt, Stud M7x176 2

2 | 139330002-1 |  ZEibAEAs Ok Left crank case(longer) 1 e

3 139330004 L HIEFEM12 X 15 BoltM12x15 1

4 139330005 | LH I F 12X 18.5 Washer of boltd12x18.5 1

5 | 139330006 W19, 8X 30X 5 Oil seals 19.8x30%5 1

6 | 139330007 ME17X30X6 Oil seals17x30x6 1

7 139310006 SFEEHE D 14 X 25 Gearing of center stand®14x25 1

8 | 139320014 Hh7&6201 Gearing 6201 1

9 | 139320019 #6203 GearingG6203 1

10 139330008 TE M B 22 rhH d8 X 20 Buffer of absorber ®8x20 1

11 139310002 | KNl RZEASTE D 10X 22 Bushing of engine hanger 1

12 | 139330009 R EE M8 X 51 Center stand spring pin 1

axiand

#O17 W



HSE Inlet pipe

F H = P XX E R E R HE B
NO. Code name Chinese Description 0'ty $

1 139140003 EH1 D40 Clip 40 1

2 139170002 HRE Air tube 1

3 139070006 N L 2L RS REMG Hexagon nut M6 2

4 139170005 A LB M4 X 25 Bolt M4x25 1

5 139170006 SEH D4 X 10 Washer®4x10 1

6 139170003 HRE OB Ring 1

A | 139170002 B B Inlet pipe assembly 1 e

018 T




ZZ2 Frame

F #t = R R XA W = B
NO Code name Chinese Description Q'ty |¥ $
1 0201-50STT 4 Frame 1

2 | 02011358 TR IR I e 28 Fix board 1

3 | 02011357 Il AR AT Shock seat 1

4 02011346 SR [ 5 ST 4R Body covering fork 1

5 02011348 F vt B /2 [ 5 28 Battery case left bracket 1

6 02011349 LI A [ e 4 Battery case right bracket 1

7 02011354 MR A Hanger Rock Arm Left 1

8 02011355 MR Hanger Rock Arm Right 1

9 02030287 J7 I AE Steering Column 1

10 02030285 IR Up connection plate 1

11 02030283 palE e A Handbar Raiser 2

12 12030052 X Steel Bowl 1

019 T




Nk Frame Accessories

F H = P X & W R X HZ W H= BN
NO. Code name Chinese Description 0ty $

1 02011363 INIBES Headlight Frame 1

2 02011359 JE R 2 [i] 52 Bl Footbrake cable seat 1

3 02011347 JO R T 5E AR Reflector seat 2

4 02011360 Ja Ve i b [ @tk Rear fender up fixing plate 1

5 02011361 JE Ve T N [E B Rear fender lower fixing plate(LH) 1

6 02011345 JGER R S 2R Rear fender fixing plate 1

7 02011362 JG Ve S5 B [ 5E Al Rear fender lower fixing plate(RH) 1

8 02011356 JEI A AR Footbrake Pedal 1

9 02011364 LT 1B S 4 Lock switch bracket 1

10 | 02011365 F LR AR Battery fasten plate 1

20 T




I (UK Handle bar and Speedmeter

FF H = P XX E R R HE B
NO Code name Chinese Description Q'ty $
1 10050068 NES Speedmeter 1

2 10040072 AT AL 2% Fuel Sensor 1

3 10020055 e Left hand grip 1

4 10010095 KHETFR Left Switch 1

5 02030282 77 A48 Handle Bar 1

6 10010096 HHEAITR Right Switch 1

7 10020056 HIEE Right Hand grip 1

21 W




JHAARE Muffler

F H = P XX E R R HE B
NO. Code name Chinese Description Q'ty |¥ $

1 BEFEMBx 1. 25%x25 Hex Flange Bolt M8x1.25x25 2

2 190408  |Hufii Muffler Clamp 2

3 190406 |[fEpiER Silica Washer Sheet 2

4 01050045 Y& (A0 Muffler 1

5 190407 | AL T B AR Muffler Gasket 1

6 IEFE8%16 Hex Flange Bolt M8X1.25X16 3

7 01050052  |JH /5 #s A Exhaust Pipe 1

8 01990024 | Ak Exhaust Pipe Gasket 1

9 i JE MR IE 6% 32 HEX CAP Nut, M6X1.0 2

022 T




SFE. E Fuel Tank, Shock

G|

*
\ Jw

Y‘\\ [/

L

H = B XX E R R HE B
Code name Chinese Description Q'ty |¥
01990040 | IRAMIEE Secondary Air injection Device 1
02010351 | ~RAMNS IEIE 2 F Air Injection Fixture 1
07010122  |AIIRE#s/C Front Shock left 1
07010123  |HIUE#R4 Front Shock Right 1
12050018  |flifR#15 Circlip 15 1
02050045 |4 A Footrest left 1
02050046  |fE A Footrest right 1
05030052  |JHiFE Fuel Tank 1
03030769 |/G5IEIK Rear fender 1
07010125 |/5E Rear Shock 1
02011343 |94 Side Stand 1
07020062 |53 Spring 1

323 W




B4 Front Tire

Fr H = B XX E W xR X B W H=E BN
NO Code name Chinese Description 0'ty $
1 06010014 | %2/i7130/60-13 Tire (130/60-13) 1

2 02040217  |H¥e# Front Rim 1

3 190015 SITHE Valve Stem 1

4 12030050  |%fK Bearing, 6301 2

5 10040071  |H GRS Speed Sensor 1

324 W




J5% Rear Tire

FF H = F &R XX E M HE
NO Code name Chinese Description 0'ty
1 08020225 JIEN R £ Footbrake cable 1
2 04030002 CITORMIZE R (110D Brake Shoe 1
3 b Spring Kit 2
4 06010014 #130/60-13 Wheel (130/60-13) 1
5 02040216 Jakt Rear Tire 1
6 190015 AL Valve Stem 1

025 T




%] Disc Brake ASSY

1
|

Fr H = B X & W R X FH W HE BN
NO Code name Chinese Description Q'ty [¥ $
A 04010081 | HiI A% AL A% Front Disc Brake ASSY 1

1 A A _E AR Upper Pump 1

2 AR 2R Upper Pump 1

3 ik PEbk=s Front Brake Hose 1

4 190491 BRI N G4 Front Caliper Bracket 1

5 04020037  |HiAESE Front Brake Disc 1

6 12990033  |BO9% & Brake hose circlip 1

26 T




5=, B85, 5 Speedmeter,Wire harness, Lock

5

F t = P X & W R X HZ W H= B
NO Code name Chinese Description 0ty $
1 08020227 T4 Throttle Cable 1

2 08020226 A H T 2K Seat Cable 1

3 07020101 HEIRIAT i 35 Footbrake spring 1

4 10080046 £ Switch Lock 1

5 08010091 FHL 25 28 Wire Harness 1

6 10010035 PAEESE S Brake Switch 1

7 07020010 METFIh 5 Brake Switch Spring 1

2T W




KTH Lights

Fr H = B X & W R X FH W W=
NO Code name Chinese Description 0'ty
1 09020110  |HiI 2= 86 4T Front Turn light (Left) 1
2 09020111  |FTAF kT Front Turn light (Right) 1
3 09010068 | KAT Headlight 1
4 12V35/35W] i3 Bulb 12V 35/35W 2
5 09020112  |Jg 2% 14T Rear Turn light (Left) 1
6 09020113 |Ja£#E1aT Rear Turn light (Right) 1
7 09030065 |5 AT Tail Light 1
8 09030052  |E#HELT Licence plate Light 1
9 00608015  |12V5WAT 3 Bulb 12V5W 1

28 T




#BE 11 Body Covering

FF H = P XX E R R X H W HE BN
NO Code name Chinese Description 0'ty $
1 03010502 |- 55 B i Left Board part 1 1
2 03030755 | 2 55 2E 1 b Left Board part 2 1
3 03030751 | /CfMzg Al i+ 2% Left Board part 3 1
4 03010504 | A=) 55 )5 i Left Board part 4 1
5 03010515  |HLIh &34 /o Left Board part 5 1
6 03030767 | AifliEg NiEES Left Board part 6 1
7 03010513  |Hyh & FIERSR L Left Board part 7 1
8 03030764 | Hth A2 Left Board part 8 1
9

10

11

12

13

14

15

16

17

18

19

2029 hL




7ZZ12 Body Covering 2

F t = P X & W R L HZ W = B
NO Code name Chinese Description Q'ty [¥ $
1 03010503 |45 35 {1y i Right Board part 1 1

2 03030752 |5 35 B iE e g% Right Board part 2 1

3 03030756 |45 ] 55 %&b Right Board part 3 1

4 03010505 | A 55 )5 v Right Board part 4 1

5 03010516  |Hyh &&= A Right Board part 5 1

6 03010514 |Hyh & FiEesdt Right Board part 6 1

7 03030768 |55 iR sk Right Board part 7 1

8 03030765 |HIHh & =4 Right Board part 8 1

030 7




#BE 11 Body Covering

FF H = P XX E R xR X E M HE B
NO Code name Chinese Description 0'ty $
1 03010501  |HIESI4TEMR 1

2 03010510 | Jig BRI VHAR AR FL 5 Brake cylinder cap 1

3 03030760 |4 & Seat Lock cover 1

4 03010509 | ALF4)i 55 Seat lock cap 1

5 03010507 |fJEE Right tail cover 1

6 03030761 |Hjh& Battery seat 1

7 03010506 |/ JEE left tail cover 1

8 03010508 |FE &% Tailight covering 1

031 W




7ZZ12 Body Covering 2

F t = B XX # R R L HZ W = BN
NO Code name Chinese Description 0ty $
1 03010512  |RiA 5 k] 3222 Bracket front turn indicator right 1

2 03010517 | KATHPE Healight fairing 1

3 03010511  |HiZE ¥4 AT S22 Bracket front turn indicator left 1

4 03030770 |HEubERTE Battery front cover 1

5 03030758 |JHFEEAE Gas Tank cover cap 1

6 03030759 |JHFEEN = Gas Tank interior cap 1

032 hL




ZZH3 (M) Body Covering 3

53 H = P XX E R ® XA M W= BN
NO Code name Chinese Description 0ty $
1 | 03010519 |@iVetR b mras 1
2 03010518 |3k 7% 1
3 03010520  |FiVe MG 1
4| 03010521  |RTVRMR LMK 1
5 | 03010522  |RVRHA I I

¥ 033




HE, FYIR Seat,

Mirrors

a®!
00®

4

&

7

5

Fr H = B XX &M ® X B #HE BN
NO Code name Chinese Description 0"ty [¥ $
1 06020146 |y 46 B R Gas Tank rubber ring 2

2 06020144  |EXT ¥ Tail light rubber 3

3 06020141 | KAT 28 I Headlight bracket rubber 4

4 06020143 [} Iron Clamp 3

5 15030032 |V 48 Al E A A& Gas Tank bushing 2

6 06990001 | —ZitjEss Secondary Fuel Filter 1

7 12010010  |4M£2KF6 Iron Clamp 2

8 06020147  |JMAE 55 4055 s T Gas tank rubber washer 1

9 06020145  |JH%A 5 ke 3 Gas tank rear rubber washer 2

10 | 06020142 B 4T AR E Rubber of indicator 2

11 06020149 |fEZE T HJE% Tool rubber ring 1

12 | 15030033 |ABHBIERILLE Seat lock rubber ring 1

13 10060001  |JHAETTo Pet Cock 1

14 | 12010007 % 8.5 Fuel Pipe Clamp 8.5 8

15 06030001 AT Gas Pipe 4*7 30cm

16 06030002  |75H%E4.5/8.5 Fuel Pipe 4.5/8.5 105cm

17 05010059  |[Aa#k Seat 1

034 T




28, H#f Electrical components

Fr t = 3 &R ER R = B
NO Code name Chinese Description 0ty $
1 10990023 ﬂﬁ%ﬁ Battery Bolts 1

2 HLILYTX7A-BS Battery (DTX4L-BS) 1

3 01020073  |#&yhioe Regulator 1

4 01020011  |[NYE2% Flasher (Turn signal relay) 1

5 10070001 {m/m\ Horn 1

6 01020021 |4k Hi 28 Relay 1

7 01020022 | & A Ingition Coli 1

8 01020016 | f5 -k 23 CDI 1

9 06020148  |H AL T Battery fastener Pad 1

035 Bl




BERBREREH

FF T = &R KX &M H=E BH
NO Code name Chinese Description 0ty $
1 109050001 Oth () Reflector (square) 3
2 109050002 A &) Reflector (round) 2
3 09060027 | j5 ¥4 Rear view Mirrior 1
4 06990086  |YHZ =iE$zk Triplet 1

036 bl




BEZETE Tools Kit

Fr #t = B 3 & R R X B W = B
NO. Code name Chinese Description 0'ty $

A bE4E TR Tools 1

1 16010005  |12-14FF O F Open Spanner(12-14) 1

2 16010004  |8-10JF 4 F Open Spanner(8-10) 1

3 16010006  |XkWE22 7] Dual-Purpose Screwdriver 1

4 16010007 |‘K{EZEEFS=16 Spark Plug Box Spanner(S=16) 1

5 16010002  |6mmPY 7S AT Socket Head Screw Wrench(6mm)| 1

6 16010001 |5mm P 7S FH T Socket Head Screw Wrench(5mm)| 1

7 16010116  |4mm]N 7S kT Socket Head Screw Wrench(4mm)| 1

037 Tl




